/

v

versacart

“FGE

Assembly
Instructions

W

.
A — \

3) 6” Fixed Wheels

Qt
Part Inchuded

1 |Base 1
2 |Handle 1
3 [6"Fixed Wheels 2
4 | 6" Swivel Wheels 2
5 |M12 x 35mm Bolt for Handle 2
6 |M12 External-Tooth Washer 2
7 |M10 x 25mm Bolt for Wheel Plate 16
8 |M10 External-Tooth Washer 16
9 [17mm/19mm Double Wrench 1

2) Handle

6) M12 Washer
5) M12 x 35mm Bolt for Handle

\\

19mm Wrench

il
é‘mm Wrench

4) 6" Swivel Wheels

t7) M10 x 25mm Bolt for Wheel Plate

8) M10 Washer

www.versacart.com 800.690.9112

Designs and drawings are confidential.
Designs, drawings and products are the property of Versacart Systems, Inc.

109-110 V003 20200702




